
 

GVRD 
Iona Island and Lions Gate WWTP 

Project No. RFP 03-005 
 
 

Summary Report 
 

FINAL REPORT 

 

 

Prepared for 
 

Greater Vancouver Regional District 

Prepared by 
 

Stantec Consulting Ltd. 
#1007, 7445 – 132nd Street 

Surrey, BC 
V3W 1J8 

Dayton & Knight Ltd. 
#210, 889 Harbourside Drive 

North Vancouver, BC 
V7P 3S1 

Contact:  Mr. Gilbert Cote, P.Eng 
(Stantec Consulting Ltd.) 

Tel:  (604) 597-0422 
Fax:  (604) 591-1856 

 August 2005 
117-00018 

 



Summary Report 
 

Greater Vancouver Regional District Summary - i Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

TABLE OF CONTENTS 

PAGE 

EXECUTIVE SUMMARY…..…………………………………………………………………………….1 
[...]
Summary Report 

Greater Vancouver Regional District Summary - 36 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

avoided, however membrane fouling can limit overall system performance.  MAS 
is a relatively new process and few installations exist in North America. 

 
 
• Deep shaft technology (Vertreat®) is a proprietary process which utilizes a 

vertical shaft 120 to 150 metres deep.  Primary effluent is forced into the tank 
and aerated with a compress air.  The increased pressure at the bottom of the 
tank increases oxygen solubility in the water, resulting in a supersaturated 
solution.  The treated effluent is extracted from the bottom of the tank and 
clarified in a separated floatation unit.  In the floatation unit the air present in the 
supersaturated effluent becomes gaseous and floats the biological solids to the 
liquid surface.  The thickened activated sludge is either returned to the reaction 
column or wasted. 

 
• The upflow sludge blanket filtration clarifier (USBF) combines anoxic and aerobic 

treatment zones into a single clarification process.  The primary effluent enters 
the USBF’s anoxic zone where BOD reduction is achieved during denitrification.  
Denitrified effluent flows into an aerobic zone where further BOD removal is 
achieved along with nitrification.  Finally, the effluent flows into a central 
clarification zone where the solids are separated and a portion returned to the 
anoxic zone as return activated sludge. 

4.1.3 Anaerobic Processes 

 
Anaerobic processes are common treatment techniques for wastes containing 
elevated BOD concentrations.  Overall performance is reduced with more dilute 
wastes, such as domestic sewage, however there are applications in which this 
waste is treated anaerobically.  Effluent performance for anaerobic processes is 
typically lower than aerobic techniques due to a reduction in solids settleability.  
Ammonification and cell lysis are common problems with anaerobic processes 
making them unattractive for the build-out to secondary processes. 
 
• Continuously stirred tank reactor (CSTR) low rate bioreactor is an anaerobic 

process in which the primary effluent enters an enclosed completely mixed tank 
in the presence of a biosolids concentration.   The BOD is converted to methane, 
carbon dioxide, water and hydrogen.  The low rate bioreactor requires a separate 
clarifier for solids separation; no sludge recycling is employed for dilute wastes.  
This process is resistant to shock loads and requires low energy.  Odours and 
corrosion are common problems associated with anaerobic processes. 

 
• Upflow anaerobic sludge blanket (UASB) bioreactor is the most common high 

rate anaerobic process in North America.  The waste is introduced at the bottom 
of the tank.  The biological solids develop into granules, increasing the 
settleability.  As the effluent flows up through the tank BOD is converted to 
methane, carbon dioxide, water and hydrogen and the solids are separated in a 
sludge blanket.  Solids are removed from the bioreactor, while gas, liquid and 
excessive solids are removed in a separator at the top of the tank.  This process 
can handle high organic loading, however, biomass is subject to washout and 
offensive odours are generated. 

 



Summary Report 

Greater Vancouver Regional District Summary - 37 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

• Packed bed filters and fluidized bed reactors are anaerobic processes in which a 
biofilm develops on a specialized media.  Waste is introduced at the bottom of 
the tank where it flows vertically through a biological sludge blanket where BOD 
is converted to methane, hydrogen, water and carbon dioxide.  Flow rates are 
low enough to prevent fluidization of the bed, whereas in a fluidized bed reactor 
the influent flow is sufficiently high to result in the suspension of the media.  
These reactors are capable of handling high BOD loading conditions, however 
plugging of the media in a packed bed filter due to excessive biological growth 
can occur, while non-uniform biological growth may occur in the fluidized bed 
reactor. 

 
• The bulk volume fermenter (BVF®) is a proprietary process marketed by ADI.  

Effluent is pumped into the bottom of an earthen/concrete tank; as the flow rises 
in the tank it passes through an anaerobic sludge blanket during which BOD is 
converted to methane, carbon dioxide, hydrogen and water.  Sludge is either 
wasted or recycled from the bottom of the tank to maintain the biological culture.  
Biogas is collected from a floating geomembrane at the top of the tank.  An HRT 
of 7 hours results in a large land area requirement. However, as a result the 
system is relatively resistant to shock loads. 

 
• Hybrid system which combines the above process, such as UASB and fixed film, 

were reviewed.  In the hybrid systems, the bottom of the tank consists of a 
sludge blanket while the upper portion utilizes a fixed film media.  This process is 
efficient for treating waste with a high COD and low TSS concentration.  Plugging 
of the media from suspended biomass can result in reduced performance in the 
fixed film portion.  Biogas is collected for reuse or flaming. 

4.1.4 Fixed Film Suspended Growth 

 
Trickling filters/activate sludge (TF/AS) combines two of the previously described 
aerobic options.  Effluent quality in the two-stage process is generally better than 
could be achieved through the operation of either process alone. 
 
Kaldnes® Moving BedTM, Captor® and Linpor® processes are proprietary technologies 
that utilize small, neutrally buoyant media which are suspended in an aeration tank.  
The high surface area of the media permits a high concentration of biomass resulting 
in a smaller tank size than CAS.  Sloughed biofilm is removed from the treated 
effluent in a separate clarification process.   

4.1.5 Submerged Attached Growth and Miscellaneous Option 

 
A number of proprietary submerged processes, including: Ringlace®, BioMatrix® 
processes and Bio-2-Sludge® process were evaluated.  These processes utilize 
proprietary media submerged in an aeration basin of which biofilms develop.  These 
processes have a limited track record and can be subject to microbiological 
problems. 
 
Advanced oxidation is a process which utilizes the high oxidizing potential of the 
hydroxyl radical (OH·) to convert BOD into smaller, easily degradable organic 
constituents.  The hydroxyl radical is formed from the reaction of ozone with UV light 



Summary Report 

Greater Vancouver Regional District Summary - 38 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

or ozone and hydrogen peroxide.  The feasibility of this process and performance are 
highly dependant on the wastewater characteristics, hence pilot testing is always 
required prior to any assessment. 

4.1.6 Chemically Enhanced Primary and Biological Treatment 

 
Several configurations of chemically enhanced primary (CEP) and biological 
treatment were discussed as part of the interim options; a summary description of 
this process in included in section 5.1. 
 

4.2 RESULTS OF FIRST LEVEL OF SCREENING 
 

An initial screening process was utilized to determine the most feasible options for 
the build-out to secondary process.  A complete description of the method is 
presented in the section 8 of Appendix 3.  A summary is included in section 5.2 of 
this report.  The initial screening resulted in the following options being selected for 
the build-out to secondary process: 
 
• Option 1: Primary treatment followed by 2 x ADWF TF/SC, 

• Option 2A: Primary treatment followed by 2 x ADWF CAS, 

• Option 2B: Primary treatment followed by 2 x ADWF including the LGWWTP  
  flow, 

• Option 3. CEP treatment followed by 60% of 2 x ADWF CAS. 

 
Each of these build-out to secondary options allow for an easy transition from the 
interim processes selected for detailed assessment.  These options were then 
assessed in more detail by developing preliminary sizing, costs and effluent 
performance based on typical design values as summarized in the next section. 
 

4.3 SUMMARY OF PROCESS OPTIONS THAT PASSED FIRST LEVEL OF 
SCREENING 

 
Typical design values were used to undertake a preliminary design for each option; 
these values were used in order to provide a consistent level of comparison for all 
options.  Schematic process flow diagrams, conceptual plant layouts, footprint 
requirements, sludge production, effluent quality projections, capital and O&M cost 
estimates, process flexibility and other factors were developed and evaluated.  Each 
option is expected to achieve an average effluent quality of 20/20 mg/L BOD/TSS.  
Sludge projections for the recommended option are presented in Section 6 of this 
report.  The following is a brief summary of options that passed the first level of 
screening.    
 
 



Summary Report 

Greater Vancouver Regional District Summary - 39 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

4.3.1 Option 1 – Primary + 2 x ADWF TF/SC 

 
The preliminary and primary treatment units are designed to treat the flow collected 
from the VSA.  Six trickling filters and three solids contact tanks are designed to treat 
2 x ADWF at 100% MM loading (1,000 MLD and 81 t/d BOD and 57 t/d TSS, 
respectively); excess flow is discharged directly to the effluent pump station.  Sixteen 
secondary clarifiers are used to remove excess biological solids and TSS from the 
TF/SC plant.  Primary and secondary sludge will be thickened using the existing 
gravity and three additional DAF thickeners, respectively.  Thickened sludge will be 
stabilized through mesophilic or thermophilic anaerobic digestion (depending on 
market demand for biosolids).  The estimated footprint is 63,000 m2 with an 
estimated capital cost of $346,020,000. 

4.3.2 Option 2A – Primary + 2 x ADWF CAS 

 
This option is similar to option 1, however sixteen CAS tanks are used in place of the 
TF/SC process.  Units are sized to treat 100% MM BOD and TSS loading (81 t/d and 
57 t/d, respectively) at a maximum flow of 2 x ADWF (1,000 MLD).  Solids treatment 
and reject water will be treated using the same approach as option 1.  The total 
footprint is estimated as 92,700 m2 with a capital cost of $396,522,000. 

4.3.3 Option 2B – Primary + 2 x ADWF CAS including the LGWWTP Flow 

 
This option is an extension of option 2A which will treat the flow from the VSA and 
the NSSA (current LGWWTP flow).   Nineteen CAS tanks are required to treat the 
1,232 MLD flow at a loading of 98 t/d BOD and 72 t/d TSS.  A total of 19 secondary 
clarifiers, one additional gravity thickener, 4 DAF thickeners and 3 digesters are 
required to treat the flow.  A total footprint of 112,300 m2 is required at an estimated 
capital cost of $446,660,000. 

4.3.4 Option 3 – CEP + 60% of 2 x ADWF CAS 

 
CEP treatment is used to reduce solids and organic loadings on the secondary 
treatment facilities.  An additional 20% BOD and 30% TSS removal is expected 
using CEP.  Eight CAS tanks are required to treat the maximum flow of 60% of 2 x 
ADWF (600 MLD) with a maximum design load of 34 t/d BOD and 14 t/d TSS.  Ten 
(10) secondary clarifiers, 2 gravity thickeners, 1 DAF and 2 additional digesters are 
required.  The total footprint is 57,000 m2 with an estimated capital cost of 
$247,997,000. 
 
 
 
 
 
 
 



Summary Report 

Greater Vancouver Regional District Summary - 40 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

4.4 RESULTS OF SECOND LEVEL OF SCREENING 

 
A second level of screening was undertaken to select the final recommended option 
for the IIWWTP.  Descriptions of the procedure for this screening process are 
presented in Section 10 of Appendix 3 and summarized below.   
 
The following factors were considered for the selection of the short list of preferred 
process options. In addition to cost, environmental and social related issues, there 
are several factors of technical nature that need to be considered for process 
selection. 
 
1. Cost and Technical 
 
1.1 Cost Factors 
 

• Capital cost – Total capital cost including construction, engineering and 
contingency.  

• Operating and maintenance cost – Operating cost of existing primary 
plant plus additional cost for the upgrade. 

• Lifecycle cost – Lifecycle cost include both capital cost and operating and 
maintenance cost and is a measure of all future cost expressed in today’s 
dollars. 

 
1.2 Technical 
 

• Footprint of plant – What portion of the site will be utilized by each 
process option and will the plant fit on the available space. 

• Ability to expand on site – What portion of the site will be available for 
future expansion using the same process. 

• Ease of phasing – This factor is related to the ease of building the plant in 
phases. 

• Ability to upgrade for nitrogen removal – Can the process be upgraded for 
possible future requirement to remove nitrogen. 

• Resiliency of process – Is the process stable in case of shock loading 
from sudden variations in flows and loads. 

• Compatibility of process with other GVRD plants – Is the staff from other 
GVRD plants familiar with the process and how easily could staff from 
other plants be trained. 

 
2. Environmental 
 

• Energy use – Includes the energy used by both the liquid and solids 
stream processes. 

• Production of greenhouse gases – Production of methane and carbon 
dioxide resulting mainly from the digestion of sludge produced. 



Summary Report 

Greater Vancouver Regional District Summary - 41 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

• Sludge production – Annual volume of sludge produced. 

• Effluent quality – Effluent quality for BOD5 and TSS. 

• Impact on wildlife habitat – This factor applies to Iona Island site only 
which has tidal wetland adjacent to the existing primary plant. 

• Production of aerosols – Production of small droplets which can be 
carried off site by wind. 

 
3. Social 
 

• Visual impact – Size of above ground tankage and structures  

• Risk of odours if odour control system fails – Risk refers to the 
comparable generation of odours of the processes and their dependence 
on odour control. 

• Traffic generation – This is mainly tied to truck traffic for hauling of 
biosolids off site for recycling and reuse. 

• Land tenure concerns and issues – This factor applies only to Lions Gate 
plant only which is located on leased lands. 

The treatment process options that passed the first level of screening were evaluated 
against all the above factors. A sensitivity analysis was carried out by using three 
different weightings against the three above categories.  
 

• Cost and technical @ 50%; Environmental @ 25%; Social @ 25% 
• Cost and technical @ 30%; Environmental @ 50%; Social @ 20% 
• Cost and technical @ 30%; Environmental @ 20%; Social @ 50% 

 
As discussed in Section 5, 6, 9, and 10 of this summary report, the process options 
for interim upgrades and for build-out to secondary were evaluated using these 
factors and to select the short list of preferred process options.  
 
Based on the analysis summarized in Table 4.1, the recommended option for build-
out to secondary at the IIWWTP is: 
 

• Option 1 - Primary treatment plus 2 x ADWF TF/SC.   
 
The concurrent assessment for the build-out to secondary treatment at the LGWWTP 
indicated that BAF was a more viable option for secondary treatment than originally 
assessed in the first level of screening, due to lower capital costs, smaller footprint, 
and the potential for increased application at larger facilities.  For these reasons, 
BAF was added as a viable option for the IIWWTP build-out to secondary. This is 
discussed further in Section 4.5. 
 
 
 
 
 



Summary Report 

Greater Vancouver Regional District Summary - 42 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

 TABLE 4.1  
 IONA ISLAND BUILD-OUT TO SECONDARY TREATMENT 

Option 1 
TF/SC 

Option 2 
CAS 

Option 3 
CEP + 60% CAS 

 

Points Rank Points Rank Points Rank 
Cost & Technical @ 
50% 

89.6 1 85.0 2 84.7 3 

Environmental @ 
50% 

91.6 1 82.8 3 82.9 2 

Social @ 50% 85.5 2 88.4 1 84.2 3 

Overall Rank 1 2 3 

 
 

4.5 PREFERRED PROCESS OPTIONS FOR BUILD-OUT TO SECONDARY 

 
As discussed above, there are two preferred process options for the build-out to 
secondary at Iona Island: trickling filter/solids contact (TF/SC) and biological aerated 
filter (BAF).  

4.5.1 TF/SC 

 
The TF/SC process is recommended as the preferred option for the build-out to 
secondary at the IIWWTP based on the following reasons: 
 
• Lowest life cycle cost, 
• Lower operating and maintenance costs than CAS and HRAS, 
• Compatibility with other GVRD WWTPs, 
• Smaller footprint than CAS, 
• Ease of phasing from the interim option to the build-out option, and 
• Lower energy consumption costs. 

 
The required units for TF/SC process were designed based on the maximum month 
loads (83 t/d BOD and 60 t/d TSS) and a maximum flow of 2 x ADWF (912 MLD).  It 
should be noted that the upper envelope MM loads and ADWF values were used for 
the design during the screening process, whereas during the preliminary design the 
design case flow and loads were used.  Table 4.1 summarizes the number of units 
and required sizing for the TF/SC process. 
 
 
 
 
 
 
 
 



Summary Report 

Greater Vancouver Regional District Summary - 43 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

 TABLE 4.2  
 SUMMARY OF PROPOSED UNIT PROCESS AT IIWWTP (BUILD OUT TO SECONDARY) 

Trickling filters 6 @ 44 m diameter, 6 m high 

Solids contact 4 @ 78 m long, 18 m wide 

Secondary clarifier 16 @ 41 m diameter, 4.5 m SWD 

DAF 3 @ 21.5 m diameter, 3.5 m depth 

Digesters  4 @ 32 m diameter, 10.6 m depth 

Centrifuges 4 @ 145 m3/hr 

4.5.2 BAF in Place of TF/SC 

During the analysis of build-out to secondary treatment options for the LGWWTP the 
biological aerated filter (BAF) option was determined to be less costly than estimated 
in the initial process screenings (similar to TF/SC option).  In addition, the required 
footprint for the BAF was significantly smaller than the TF/SC process (45 % of the 
size).  This led the evaluation team to include BAF as a viable option for the 
IIWWTP.   
 
In summary, BAF was added to the short list of options for the Iona Island plant for 
the following reasons: 
 

• The cost of BAF is not as high as anticipated earlier and is comparable to 
TF/SC. 

• BAF has the lowest footprint of all biological processes and this would allow 
for greater site utilization and expansion. 

• A smaller footprint would reduce site preparation (fill and pre-loading) and 
would reduce the need for hauling a large volume of dewatered sludge that is 
currently stored on site. 

• Concerns had been raised regarding a lack of similar sized WWTP utilizing 
BAF as would be required for the Iona Island facility.  However, wastewater 
treatment plants using BAF are constantly being developed and this matter 
should be re-examined at the time of design. 

As with TF/SC, the headworks and primary sedimentation tank will treat the entire 
flow collected from the Vancouver Sewage Area (VSA).  The BAF process will 
provide capacity of two times of the average dry weather flow at 100% of the 
maximum month loading. The BAF process does not require final clarifiers to remove 
the TSS and biological sludge generated in the biological process, rather, the solids 
are removed in the BAF back wash cycles.  The flow in excess flow of two times of 
the ADWF will bypass the secondary treatment units and discharge directly to the 
outfall pump station after the primary treatment.  
 



Summary Report 

Greater Vancouver Regional District Summary - 44 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

The biological aerated filter was sized based on using the Biofor® system as supplied 
by Degremont®. A layout plan using the Biofor® BAF process was prepared in Figure 
4.1 mainly for a comparison of site utilization with the TF/SC process. Sludge 
production of BAF option is estimated about 20% higher than the TF/SC option.  

4.5.3 Layout Of Proposed Secondary Plant 

 
Several options were considered for the layout of the IIWWTP build-out to secondary 
facilities.  The proposed layout minimizes the impact on the existing wetlands located 
on the south half of the site and avoids the existing grit dump located on the east-
central part of the site.  To achieve minimum head loss, the liquid process is located 
east of the primary clarifiers.  Primary effluent will flow from the existing channel to a 
new pipeline connected to the secondary treatment flow split.  Flow up to 2 x ADWF 
will be pumped to the secondary facilities, and excess flow will be discharged to the 
effluent channel.   Treated effluent flows via an open channel to the existing effluent 
junction box. 
 
The solids handling facilities are located on the west side of the site, in the northeast 
lagoon.  Additional sludge blending and storage tanks have been provided to 
distribute sludge to the existing and future digesters.  By locating the solids facilities 
on the west side of the existing plant the sludge pumping between existing digesters 
and thickeners is minimized.  The proposed TF/SC layout is presented in Figure 4.2. 



INTERIM

BUILD-OUT TO 
SECONDARY

50% x ADWF

2 x ADWF

UPGRADE OPTION DESCRIPTION

BAF PACKAGE
UNIT

MAINTENANCE
BUILDING

SCRUBBER ROOM

FLOW SPLIT

SECONDARY
PUMP ROOM

COGENERATION
BUILDING EXPANSION

ADMINISTRATION BUILDING
EXPANSION

DIGESTERS

HEAT RECOVERY
BUILDING

DEWATERING
BUILDING

DAF

SLUDGE BLEND
AND STORAGE
TANKS

FIGURE 4.1

LAYOUT OF BAF AT IIWWTP



DIGESTERS

HEAT RECOVERY
BUILDING

DEWATERING
BUILDING

DAF

SLUDGE BLEND
AND STORAGE
TANKS

ADMINISTRATION BUILDING
EXPANSION

SECONDARY TREATMENT
MAINTENANCE BUILDING

COGENERATION ROOM
EXPANSION

CHEMICAL FEED
BUILDING

FLOW SPLIT

SECONDARY PUMP
STATION

BLOWER ROOM

SCRUBBER ROOM

TRICKLING FILTERS

SOLIDS CONTACT
TANKS

SECONDARY
CLARIFIERS

INTERIM OPTION 1 25% OF ADWF RTF

INTERIM OPTION 2 50% OF ADWF RFT (EXT. TO OPT 1)

INTERIM OPTION 4 CEP TREATMENT AND 50% RTF (NO S/C) 
BUILD-OUT TO
SECONDARY TF/SC (EXT. TO OPT 1, 2 & 3)

UPGRADE OPTION DESCRIPTION

INTERIM OPTION 3 CEP ALONE

NOTE: OPTIONAL GRAVITY THICKENERS FOR 
OPTION 3 & 4 NOT SHOWN

FIGURE 4.2

LAYOUT FOR TF/SC AT IIWWTP



Summary Report 

Greater Vancouver Regional District Summary - 47 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

4.6 SUMMARY OF ESTIMATED COST  

Capital cost estimate for the build-out to secondary options are summarized in Table 
4.3.  These costs have been revised from the original estimates presented in 
Appendix 4 to account for the change in sludge handling, from complete lagoon 
treatment to partial mechanical dewatering. 
 
The estimated operating and maintenance cost are summarized in Table 4.4.  It is 
estimated that the build-out to secondary process will require a staff of 80 persons 
and maintenance costs will be fixed at 0.80% of the capital cost.  
 
Life cycle costs indicated in Table 4.5 were calculated assuming that all the work 
required for build-out to secondary takes place over a three-year period from 2018 to 
2020.  

 TABLE 4.3  
 CAPITAL COST ESTIMATES 
 BUILD-OUT TO SECONDARY AT IIWWTP 

YEAR

Option Option 1                             
TF/SC

Option 2                                            
BAF

CAPITAL COSTS
[...]
elevated biological solids concentration, about 2,500 mg/L, which allows for 
biological removal of BOD.  Clarifiers are used to separate the solids, which are 
either wasted or recycled (25-50% recycled rate) back to the aeration basins to 
maintain the elevated solids concentration and microbiological population. A high 
level of attention and knowledgeable operators are required to minimize the 
impact of process upsets, which could reduce effluent quality for several days at 
a time. 

• High rate activated sludge (HRAS) utilizes a similar aeration/clarification process 
as the CAS.  The difference is that HRAS utilizes a higher volumetric BOD 
loading and a higher F/M ratio.  This results in a reduction in the effluent water 
quality and a decrease in the reliability of the process.  HRAS is considered as 
an option for the interim and could be expanded to a CAS system for the build-
out at IIWWTP. 

• Trickling filter (TF) are biological treatment processes where the biological growth 
is supported as a slime layer on the specially designed media.  The sewage is 
“trickled” over the media and then treated in a secondary clarifier to remove 
excessive solids.  TFs designed to treat only a portion of the BOD5 (such as 
50%-75%) are termed roughing trickling filter (RTF). 

• Biologically aerated filters (BAF) are submerged reactors, which contain a porous 
media through which the primary effluent is pumped either upwards or 
downwards.  Fine air bubbles are introduced to the system from the bottom of the 
filter bed, the air provides the necessary oxygen for the biofilms that develop on 
the surface of the media.  Treated water is stored for use during a backwash 
cycle to remove the excess biological growth.  BAFs require a small footprint and 
can accommodate varying flow rates through the use of multiple filter units. 



Summary Report 

Greater Vancouver Regional District Summary - 52 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

5.1.3 CEP with Biological Treatment 

• This process combines two of the previously discussed options, chemically 
enhanced primary treatment and biological treatment, such as RTF.  Both 
options are commonly applied in the wastewater field, however there are few 
applications where both are used concurrently.  This process option will produce 
an increase in chemical sludge and biological sludge as compared with the 
existing primary plant. Additional footprint area is required due to the construction 
of a biological process and additional solids handling facilities are needed to 
handle the increased sludge volumes. 

5.1.4 Dissolved Air Floatation 

• Dissolved air floatation (DAF) is a process which utilizes fine air bubbles to float 
solids to the surface of the tank where the sludge is skimmed off into an adjacent 
hopper.  A DAF system could be added to aid the primary treatment system by 
treating a portion of the degritted flow.  Solids removal achieved in DAF system is 
typically around 85%.  Only BOD5, which is associated with solids, can be 
removed by DAF, which will result in a limited effluent toxicity reduction. 

5.1.5 Primary Treatment with Add-On Chemicals 

Several options were examined which could be used to improve effluent quality 
through the use of oxidizing agents such as chlorine, ozone and hydrogen peroxide.   
• Chlorination utilizes the oxidizing power of chlorine to kill microorganisms, which 

will consume oxygen in the wastewater in the presence a substrate.  During 
oxidation a portion of the BOD5 will be removed.  A dechlorination system, such 
as sulphur dioxide, is necessary prior to the ocean outfall.   

• Ozonation is a powerful oxidant, which can reduce BOD5 and microorganisms in 
the wastewater.  Ozone is very unstable and is generated on site, which 
eliminates the risks of chemical transport and storage.  A separate ozonation 
tank is required to house the diffuser equipment necessary to introduce the 
ozone to the wastewater.  As with chlorination no improvement in TSS removal 
can be achieved, but a limited reduction in toxicity will be achieved due to a 
decrease in the BOD5. 

• Hydrogen peroxide is a third commonly applied oxidant, which will have similar 
impacts as chlorine and ozone.  In water hydrogen peroxide will be oxidized to 
oxygen gas and water.  This process may potentially remove a very small portion 
of suspended solids through floatation, similar to the DAF process.  
Improvements in BOD5 levels and a reduction in toxicity can be anticipated. 



Summary Report 

Greater Vancouver Regional District Summary - 53 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

5.2 RESULTS OF FIRST LEVEL OF SCREENING 

The first level of screening involved an initial pass/fail analysis for each of the options 
based on the following criteria: 
 

• Proven technology, 
• Discharge requirements, 
• Reliability,  
• Site suitability. 

 
Options that did not pass each criteria were assessed to determine if the results 
would change due to technological improvements, if so they were carried over to the 
evaluation stage.  Options which passed the initial screening were evaluated using a 
“Delphi” ranking exercise.  The objective of the Delphi method is the production of 
suitable information for decision making. The Delphi method is based on a structured 
process for collecting and distilling knowledge from a group of expert by means of 
questionnaires interspersed with controlled opinion feedback. The technique allows 
experts to deal systematically with a complex number of options. The essence of the 
technique is to send a series of questionnaire by email to a pre-selected group of 
expert. These questionnaires are designed to elicit and develop individual responses 
to the questions posed and to enable the experts to refine their views as the groups’ 
work progresses. The main point behind the Delphi method is to overcome the 
disadvantage of conventional committee actions. The “Delphi” exercise allowed a 
panel of experts to rank the various options based on a set of criteria, including: 
 

• Capital cost, 
• Operating cost, 
• Reliability, 
• Integration, 
• Flexibility, 
• Environmental,  
• Social. 

 
The initially ranked options were further evaluated based on a series of factors 
incorporating: the existing primary facilities, need to expand to the ultimate build-out 
scenario, the extent of the interim treatment requirements and the limited need for 
nutrient removal.  The final ranking and options to be analyzed in detail were: 
 

1A Primary treatment followed by 50% ADWF CAS 
1B. Primary treatment followed by 100% ADWF CAS 
2. Primary treatment followed by 50% ADWF RTF 
3. 50% ADWF HRAS in parallel with primary treatment 
4. CEP followed by 50% RTF 
5. CEP applied to all flows. 



Summary Report 

Greater Vancouver Regional District Summary - 54 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

5.3 ANALYSIS OF PROCESS OPTIONS THAT PASSED FIRST LEVEL OF 
SCREENING 

Typical design values were used to develop a comparison between the six options 
which passed the first level of screening.  This approach provided a consistent 
comparison level for each of the 6 options.  Schematic process flow diagrams, 
conceptual plant layouts, footprint requirements, sludge production, effluent quality 
projections, capital and O&M cost estimates, process flexibility and other factors 
were developed and evaluated.  The following is a brief summary of that 
assessment.    
 
Option 1A: Primary treatment followed by 50% ADWF CAS 

The primary treatment process will continue to treat 100% of the PWWF.  The CAS 
process will be designed to provide treatment for 50% of ADWF (228 MLD) and 50% 
of MM BOD5 loading (40 t/d) following primary treatment. The CAS treated flow and 
the untreated primary effluent would be mixed prior to the effluent pump station.  
Four aeration tanks and four clarifiers would be required to treated 50% of the 
ADWF.  Additional solids handling units would be required for the additional 
biological solids, including, two DAF thickeners and two additional digesters.  The 
total interim footprint requirements are estimated as 30,600 m2 and the estimated 
capital cost is $124,620,000 not including upgrading of the existing plant, mechanical 
dewatering and expansion to the cogeneration plant. 
 
Option 1B: Primary treatment followed by 100% ADWF CAS 

This option is the same as option 1A however the CAS is designed to treat 100% of 
the ADWF (456 MLD) and a BOD5 load of 81 t/d.  This option was retained before 
the bench scale testing indicated that 50% ADWF biological treatment would provide 
a significant improvement in toxicity testing. Eight aeration tanks would be required 
along with eight clarifiers, four DAF thickeners and four additional digesters.  The 
total footprint for this option has been estimated as 52,200 m2.  The estimated capital 
cost for option 1B is $228,030,000 not including upgrading of the existing plant, 
mechanical dewatering and expansion to the cogeneration plant. 
 
Option 2: Primary treatment followed by 50% ADWF RTF 

This process has similar flows and loads as option 1A, however a RTF would be 
used to provide biological treatment.  Two trickling filters would be necessary along 
with four final clarifiers.  To accommodate the additional solids two DAF and two 
digesters are necessary.  The estimated footprint is 20,000 m2 and the estimated 
capital cost is $112,500,000 not including upgrading of the existing plant, mechanical 
dewatering and expansion to the cogeneration plant. 
 
Option 3: 50% ADWF HRAS in parallel with primary treatment 

In this process HRAS units are used in parallel with the primary treatment plant.  A 
flow of 50% of ADWF and a BOD5 load of 62 t/d would be applied to the HRAS.   
Three additional aeration tanks and four clarifiers would be required.   Similar to the 
previous options four DAF thickeners and three additional digesters are required.   A 



Summary Report 

Greater Vancouver Regional District Summary - 55 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

footprint of 22,500 m2 and capital cost of $152,220,000 is estimated for this option 
not including upgrading of the existing plant, mechanical dewatering and expansion 
to the cogeneration plant. 
 
Option 4: CEP followed by 50% RTF 

This option involves using CEP and treating 50% ADWF in a RTF.  The flow to the 
RTFs would be 250 MLD with a BOD5 load of 27.9 t/d.   Two RTF would be required 
along with three clarifiers.  To accommodate the increased in chemical sludge two 
additional gravity thickeners would be necessary along with one additional DAF.  
Four new digesters are necessary to handle the increased solids production.  The 
necessary footprint is 22,700 m2 for this option with an estimate capital cost of 
$123,800,000, not including upgrading of the existing plant, mechanical dewatering 
and expansion to the cogeneration plant. 
 
Option 5: CEP applied to all flows 

This option only uses CEP treatment.  Two additional gravity thickeners and three 
additional digesters would be necessary.  The total footprint is estimated as 9,600 m2 
with a capital cost of $57,560,000 not including upgrading of the existing plant, 
mechanical dewatering and expansion to the cogeneration plant. 

5.4 RESULTS OF SECOND LEVEL OF SCREENING 
A second level of screening was undertaken to assess the merits of each of the six 
short listed options. The second level of screening was carried out using a multi-
criteria analysis. The procedure used for the multi-criteria analysis is described in 
Section 10 of Appendix 3.  In order to carry out this analysis, the options identified in 
Section 5.3 above where first analyzed in more details. This included unit process 
sizing and configuration development for each option based on typical design values 
and preliminary cost estimates.  
 
A points weighted evaluation matrix was used to compare process, taking into 
account various elements specific to the IIWWTP site. The results of multi-criteria 
analysis are summarized in Table 5.1. The three major categories used for the 
evaluation were, cost and technical, environmental and social.  Following the 
evaluation option 2, the 50% RTF was ranked highest based on the evaluation matrix 
due in part to the lower capital and operating costs and higher environmental 
ranking.  Option 1A, 50% CAS was the second and CEP was assessed as the third 
ranking option.   
 
Practical considerations, which must be assessed, involve the practicality of the 
interim option to be expanded to the build-out scenario.  The TF option also had the 
top score in the ranking for the build-out to secondary, making it a preferred option 
for the interim period.  Several additional attractive features with the TF option 
compared to conventional activated sludge are the smaller footprint, lower capital 
cost and lower operating costs.  The final attractive feature of the TF option is the 
experience GVRD currently has with this process from the installations at Lulu 
Island, Annacis Island and NW Langley wastewater treatment plants. 



Summary Report 

Greater Vancouver Regional District Summary - 56 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

 TABLE 5.1 
  IONA ISLAND INTERIM TREATMENT 
 SUMMARY OF SECOND LEVEL OF SCREENING 

Option 1A Option 1B Option 2 Option 3 Option 4 Option 5 

50% CAS 100% CAS 50% RTF 50% HRAS CEP + 50% RTF CEP 

 

Points Ranking Points Ranking Points Ranking Points Ranking Points Ranking Points Ranking 

Cost + Tech  
Weighted at 

50% 
79.7 2 68.2 6 81.9 1 77.5 4 69.5 5 78.7 3 

Environmen
tal  

Weighted at 
50% 

78.9 3 65.6 6 84.1 1 76.6 4 72.1 5 82.0 2 

Social 
Weighted at 

50% 
81.7 1 73.6 5 77.8 3 78.4 2 64.8 6 77.0 4 

Overall 
Rank 2 5 1 4 6 3 

 
Following the second level of screening, the following two options were selected for 
interim upgrades: 
 

��Primary treatment + TF/SC for 50% of ADWF 
��CEP + TF/SC for 50% ADWF with no secondary clarifiers 
 

However, prior to finalizing the short list of options for interim upgrades for the Iona 
Island plant, the following activities were carried out: 
 

��Forecast of effluent quality for TSS and BOD for the period from 2004 to 
2021 for the existing primary plant based on flow and load projections 
described in Section 2.4.  

��Forecast of effluent quality based on various interim upgrade options. These 
forecasts of effluent quality were also based on the flow and load projection 
described in Section 2.4. 

The selection of upgrades options for interim treatment became an iterative process 
and other upgrade options were added to the two options identified above. The 
purpose of the iterations was to (1) identify the minimum upgrade required to meet 
permit to 2021 and, (2) to ensure flexibility and ease of phasing.  
 
The short list of options for interim upgrades is described in Section 5.5. The forecast 
of effluent quality for the existing primary plant and various interim upgrade options is 
summarized in Section 5.6. The estimated cost for these options is described in 
Section 5.7 and proposed approaches to interim treatment are included in Section 
5.8. 
 
 
 



Summary Report 

Greater Vancouver Regional District Summary - 57 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

5.5 DESCRIPTIONS OF OPTIONS FOR INTERIM UPGRADES 

The selection of unit operations is restricted to those, which are compatible with the 
Build-out to Secondary. The preferred process options for build-out to secondary are 
TF/SC and BAF. For the purpose of permit compliance to 2021, biological treatment 
was restricted to TF/SC since this process offers the greatest flexibility of phasing. In 
order to ensure compliance until 2021 either CEP treatment or partial biological 
treatment is assumed to be required.  The use of combined CEP and biological 
treatment offers further improvement in effluent quality over partial biological 
treatment.  The following interim upgrade options were assessed: 
 
Option 1 - RTF for 25% of ADWF  
Option 2 - RTF for 50% of ADWF 
Option 3 - CEP 
Option 4 - CEP + 50% ADWF RTF (no secondary clarifiers) 
 
Options 1 and 2 – Roughing Trickling Filter for a Portion of ADWF (25% and 

 50%) 

The primary treatment plant will be upgraded to include fine screens and will 
continue to treat the entire peak wet weather flow.  The secondary RTF will treat a 
portion of the average dry weather flow (25% or 50%) and a portion of the maximum 
month load. Final clarifiers will be used to remove TSS and biological solids 
produced in the RTF.  Flow greater than the capacity of the biological treatment plant 
will by-pass the secondary treatment and be recombined with secondary effluent 
prior to the ocean outfall.  Biological and primary sludge will be thickened in DAF 
units and gravity thickeners, respectively.  The thickened sludge will be mixed and 
stabilized in mesophilic anaerobic digesters.   
 
Option 3 – CEP 

The entire flow will receive preliminary and CEP treatment. However, CEP could be 
turned off when the effluent is highly diluted during periods of wet weather flow. In 
order to handle the additional sludge produced by the CEP process, additional 
gravity thickeners and digesters are required. 
 
Option 4 – CEP with 50% RTF (no secondary clarifier) 

Chemically enhanced primary, with 50% ADWF treated in a rough trickling filter is an 
alternate interim option.  The primary plant will be upgraded to include fine screens 
and will continue to treat the entire peak flow.  Following CEP treatment, 50% of the 
ADWF will be diverted to the RTF, which will be designed to treat 50% of the 
maximum month load (28 t/d BOD and 12 t/d TSS).  No secondary clarifiers will be 
provided.  The primary and secondary effluent will be recombined prior to ocean 
outfall.  Primary sludge will be gravity thickened and stabilized using mesophilic 
anaerobic digestion.  To address the issue of potential high suspended solids in the 
effluent resulting from sloughing from the trickling filter, the effluent from the RTF 
could be re-directed to the primary clarifiers.  
 
The key differences between the various options in terms of number of components 
for the unit processes is summarized in Table 5.2.  Option 1 does not provide 



Summary Report 

Greater Vancouver Regional District Summary - 58 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

process equipment redundancy because only one unit is required for several unit 
processes. 

 TABLE 5.2 
 UNIT PROCESS DESCRIPTION – INTERIM UPGRADES FOR IIWWTP 

Interim 
2021 

Unit Process 

Option 1       
25% RTF 

Option 2       
50% RTF 

Option 3 
CEP only 

Option 4          
CEP + 50% 
RTF no SCL 

Design Flow for Biological 
Treatment  

114 ML/d 228 ML/d 0 228 ML/d 

Additional Primary 
Sedimentation Tanks 
(PST) 

0 0 0 0 

Trickling Filter (TF) 
44m dia. × 6 m high 

1 2 0 2 

Solids Contact (SC) 
78 m × 18 m × 5 m 

0 0 0 0 

Biological Aerated Filters 
(BAF) 
14 m ×10 m × 5 m 

0 0 0 0 

Secondary Clarifiers 
(SCL) 
41 m dia. × 5 m 

2 4 0 0 

Gravity Thickeners (GT) 
20 m dia. × 4 m 

0 0 2 2 

Dissolved Air Flotation 
(DAF) 
21.5 m dia. × 3.5 m 

1 2 0 0 

Digesters 
32m dia. × 10.6 m 

1 2 3 3 

Centrifuge 
145 m3/hr 

2 3 
 

3 3 

 

5.6 FORECAST OF EFFLUENT QUALITY  

5.6.1 Methodology 

The future performance of the primary plant was estimated in order to determine 
when the effluent BOD and TSS levels of 130 and 100 mg/L respectively would 
exceed the Operational Certificate concentrations. Compliance was assumed to be 
99% percentile for both BOD and TSS.  
 
The estimations were based on historic removal efficiencies, SOR, HRT and loading 
rates.  Two separate evaluations were used to assess the future performance, 
 
 1. Average annual effluent based on annual average flow and loading 

conditions, 

 2. Frequency of effluent concentrations exceeding the permit levels. 



Summary Report 

Greater Vancouver Regional District Summary - 59 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

Existing removal efficiency as a function of various sedimentation tank properties, 
such as SOR, HRT, weir loading, VSS:COD, BOD:COD and VSS:TSS ratios, were 
compared to isolate the most sensitive factors influencing removal efficiencies.  The 
SOR was determined to have the greatest influence on removal efficiency.  
 
The forecast of effluent quality was carried out using the second method above. The 
assessment was based on an evaluation of the frequency of events in which the 
permit concentration was exceeded.  This evaluation was based on the following 
methodology, 

• The average effluent BOD and TSS concentration frequency for the years 
2000 to 2002 was used as a baseline, 

• Influent BOD5 and TSS levels were estimated based on the average flows 
and maximum month loads, 

• SOR were calculated based on the historic performance and projected flow 
rates, 

• The frequency of effluent concentrations for the years 2004, 2011 and 2021 
was calculated. 

Based on the TSS concentration frequency analysis the current compliance level of 
99.5% will be reduced to 98% by the year 2021.  The BOD5 concentration 
compliance was calculated to be reduced from 97% to 80% for the years 2004 and 
2021, respectively. 
 
It should be noted that the percentile of occurrence analysis is one of the results-
based approaches, which includes all probable factors in the collection and treatment 
system.  The percentile occurrence distribution can be impacted by a variety of 
factors, including a future hydraulic upgrades (i.e. flow split improvements), water 
conservation, waste source control and possibly storm events which may increase or 
decrease the frequency of effluent concentrations exceeding the permit levels. 

5.6.2 Compliance Level Projections 

Compliance projections for the existing plants and for a number of interim upgrade 
options are shown on Figure 5.1 for TSS and Figure 5.2 for BOD. Compliance has 
been defined as 99% or better reliability to achieve the required effluent 
concentration. 
 
As shown on Figures 5.1 and 5.2, the existing primary plant will not meet compliance 
level for BOD in 2004 and will not meet compliance for TSS in 2009. It should be 
noted that this analysis is based on the following assumptions: 
 

��Loading (TSS and BOD) projections for the maximum month (see figures 2.4 
and 2.5) 

��Flow projections based on average annual flow projections. 

��Removal rate based on existing plant performance. 



Summary Report 

Greater Vancouver Regional District Summary - 60 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

All four interim upgrade options will meet TSS compliance level until 2021 when the 
plant is upgraded to build-out to secondary.  With interim upgrade Option1, the plant 
would meet compliance for BOD until 2015. With interim upgrade Options 2, 3 and 4, 
the plant would meet compliance until 2021. 
 

 FIGURE 5.1  
 TSS RELIABILITY LEVEL PROJECTIONS FOR IIWWTP 

98.0

98.5

99.0

99.5

100.0

2004 2006 2008 2010 2012 2014 2016 2018 2020

Year

E
ffl

ue
nt

 T
S

S
 C

on
c.

 C
om

pl
ia

nc
e 

Le
ve

l

No upgrade (PST only)

99% com pliance level

Option 2
Option 3

Option 4

Option 1

 

  



Summary Report 

Greater Vancouver Regional District Summary - 61 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

 FIGURE 5.2  
 BOD RELIABILITY LEVEL PROJECTIONS FOR IIWWTP 
[...]
In addition, some specific operating conditions upstream of the PST will also affect 
the PST performance. At Iona Island these specific factors include flow distribution 
and influent pump operation.  At the Lions Gate plant, the hydraulic factors (flow 
distribution, SOR and HRT etc.) and wastewater characteristics (settleable TSS and 
organic content distribution etc.) are considered to be the most important factors 
affecting the PST performance. 

7.5.2 Primary Sedimentation Tank (PST) Performance 

 
Because of the highly variable operating conditions of the primary settling tanks, 
assessing the performance can only be done on a statistical basis while compliance 
is measured on a per instance basis using flow proportional composite daily data.  
Therefore only the extreme values of BOD and TSS are relevant to the 
understanding of the issue.  Achieving compliance of a primary treatment plant under 
all conditions requires a very substantial factor of safety.   Compliance can only be 
assessed in terms of the likely frequency of failure. Because the relationship of the 
measurable parameters, such as SOR and HRT, are not well correlated to 
performance, it is not possible to define a single value which can indicate when a 
plant requires upgrading.  At best a trend can be indicated and the probability of 
exceedance can be associated with that trend.  This is the approach, which has been 
adopted here. 
 
Figures 7.4 and 7.5 illustrate the distributions of effluent TSS and BOD 
concentrations (flow-proportional daily composites) respectively for the period of 
1991 to 2003.  Historical effluent TSS concentration complied comfortably with the 
Permit limits, whereas effluent BOD concentrations showed some exceedances 
above the limit in the year 1993, 1996, 1998 and 1999.   
 
 
 
 
 
 
 
 
 
 
 



Summary Report 

Greater Vancouver Regional District Summary - 81 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

 FIGURE 7.4 
 EFFLUENT TSS CONCENTRATION AT LGWWTP (1991-2003) 

0

20

40

60

80

100

120

140

0% 10% 20% 30% 40% 50% 60% 70% 80% 90% 100%

Percentile of Occurences

E
ff

lu
en

t T
S

S
 C

on
c.

 (m
g/

L)
1991 1992 1993 1994 1995 1996 1997 1998 1999 2000 2001 2002 2003

TSS Conc. Limit - 130 
mg/L

 
 FIGURE 7.5 
 EFFLUENT BOD CONCENTRATION AT LGWWTP (1991-2003) 

0

20

40

60

80

100

120

140

0% 10% 20% 30% 40% 50% 60% 70% 80% 90% 100%

Percentile of Occurences

E
ff

lu
en

t B
O

D
 C

on
c.

 (m
g/

L)

1991 1992 1993 1994 1995 1996 1997 1998 1999 2000 2001 2002 2003

BOD Conc. Limit - 130 
mg/L



Summary Report 

Greater Vancouver Regional District Summary - 82 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

 
The variability of the data and the correlation between SOR and % removal of TSS 
and BOD for the years 2001 and 2002 are assessed.  The trend to poorer removal 
with increasing average day SOR is apparent.  Further discussion can be found in 
Section 3 of Appendix 10. 

7.5.3 Forecast Effluent Quality 

 
Figures 7.6 and 7.7 illustrate the effluent quality for TSS and BOD respectively in 
percentile of occurrences for LGWWTP.  The methodology and assumptions used in 
developing these graphs is discussed in Section 3 of Appendix 10.  Flow and load for 
the design case are used in establishing projections for year 2004 and 2031. 
 
The forecast of the probable level of compliance is sensitive to the assumption 
made.  More detail is provided in Appendix 10. 
 

 FIGURE 7.6  
 LGWWTP PROJECTED EFFLUENT TSS CONCENTRATION IN PERCENTILE OF 
 OCCURRENCE 

0.00

20.00

40.00

60.00

80.00

100.00

120.00

140.00

0.00 0.10 0.20 0.30 0.40 0.50 0.60 0.70 0.80 0.90 1.00

Percentile of Occurences

P
ro

je
ct

ed
 E

ff
lu

en
t T

S
S

 C
on

c.
 (m

g/
L)

2004 2031

TSS Conc. Limit = 130 mg/L

 



Summary Report 

Greater Vancouver Regional District Summary - 83 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

 

 FIGURE 7.7 
 LGWWTP PROJECTED EFFLUENT BOD CONCENTRATION IN PERCENTILE OF 
 OCCURRENCE  

 

 
 
 

0.00

20.00

40.00

60.00

80.00

100.00

120.00

140.00

160.00

0% 10% 20% 30% 40% 50% 60% 70% 80% 90% 100%

Percentile of Occurences

P
ro

je
ct

ed
 E

ff
lu

en
t B

O
D

 C
on

c.
 (m

g/
L)

2004 2031

BOD Conc. Limit = 130 mg/L



Summary Report 

Greater Vancouver Regional District Summary - 84 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

8.0 SUMMARY OF TECHNICAL STUDIES ON SPECIFIC ISSUES 

8.1 SMALL SCALE TESTING 

 
Previous study has identified anionic surfactants, which are measured as methylene 
blue active substances (MBAS), as the primary cause of toxicity at the Lions Gate 
WWTP.  Limited sampling and analysis indicates that the influent MBAS 
concentration at Lions Gate is typically about 2-4 mg/L from 8 AM until late morning, 
and then increases to a peak as high as 10 mg/L to 11 mg/L from about 4 PM to 
midnight.   
 
The pilot-testing program was designed to conduct parallel tests on samples of 
settled sewage leaving the primary settling tanks.  The purpose of the parallel tests 
was to compare the effectiveness of chemically enhanced primary treatment (CEP) 
with that of partial biological treatment, and also with that of CEP followed by partial 
biological treatment, in reducing the acute toxicity of the effluent at Lions Gate (acute 
toxicity as measured by the 96-hour LC50 rainbow trout bioassay).  Evaluation of 
partial biological treatment was undertaken using biological waste sludge taken from 
the Annacis Island WWTP.  Each batch test was done in parallel onsite at Lions 
Gate, using settled sewage from that facility, combined with waste biological sludge 
from Annacis.   
 
Comparisons among the various treatments should be taken as subjective; that is, 
since parallel tests were conducted on the same sample of settled sewage each 
time, relative comparisons regarding the effectiveness of one treatment compared to 
the others are valid.  However, the results should not be projected to full-scale 
WWTP performance. 
 
The results of the acute toxicity bioassay testing at Lions Gate (96 hr LC50) are 
summarized in Table 8.1. 
 

 TABLE 8.1  
 LIONS GATE WWTP TOXICITY RESULTS 

Treatment Test #1 Test #2 Test #3 Test #4 Test #5 Test #6 
Control Fail Fail Fail Fail Fail Fail 
CEP Fail Pass Fail Pass Fail Fail 
25% Biological Fail Fail Fail Fail Fail Fail 
50% Biological Fail Pass Pass Fail Fail Fail 
CEP+25% Biological Pass Pass Pass Fail Pass Pass 
 
As shown in Table 8.1, the control (untreated) effluent samples consistently failed the 
bioassay at Lions Gate.  Twenty five percent biological treatment was relatively 
ineffective in improving removal of TSS, TBOD, and SBOD compared to the other 
treatment processes, and was similarly ineffective in improving toxicity test results.   
 
The samples of primary effluent from the Lions Gate WWTP contained material that 
exerted a high oxygen demand in four of the six batch tests.  Oxygen starvation was 



Summary Report 

Greater Vancouver Regional District Summary - 85 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

the most probable cause of the observed 100% lethality within the first two hours in 
the control samples in these four tests.   
 
The results of this study did not support the MBAS toxicity threshold of 2 mg/L to 2.5 
mg/L identified by others.  One hundred percent survival was observed in several 
treated samples that contained MBAS concentrations in the range 4 mg/L to 6 mg/L, 
and 90% survival was observed in one sample that contained 7.8 mg/L MBAS.  Fish 
mortality in the treated samples from the batch tests was not directly related to 
MBAS concentration.  In three of the six batch tests, samples that were found to be 
non-acutely toxic according to the bioassay had higher MBAS concentrations than 
samples that were acutely toxic within the same batch test.  The concentration of 
MBAS is therefore not a reliable indicator of fish toxicity, nor does the greatest 
degree of MBAS removal appear to result in the greatest improvement in toxicity 
testing results. 
 
Chemically enhanced primary treatment (CEP) followed by 25% biological treatment 
was the most effective of all treatments tested in improving toxicity test results at 
Lions Gate (83% improvement compared to the control), followed by 50% biological 
and CEP alone at 33% improvement.   
 
Additional study is needed to evaluate the toxicity of individual anionic surfactants 
contained in the influent to the Lions Gate WWTP, and the removal rates of those 
surfactants by chemical and biological processes (this is currently being undertaken 
by UBC Civil Engineering) and by GVRD. 

8.2 PLANT CONDITION 

8.2.1 Introduction 

A site visit was carried out in 2003 to examine the current condition of the treatment 
equipment and unit processes. The purpose was to determine how the current 
primary treatment plant could be integrated with the proposed secondary treatment 
processes.   

8.2.2 Inlet Screens and Pump Station 

The existing two screens have a capacity that will almost meet a potential increase of 
the peak wet weather flow of 356 Ml/d provided a third similar screen is installed in 
the available space to provide adequate redundancy.  However problems of grit 
accumulation and screw conveyor overload will remain. 
 
The existing pump station does not currently have adequate redundancy at peak wet 
weather flow.  It could be upgraded for redundancy by installing one pump equal to 
the existing largest units and to meet any increase in peak wet weather flow.  
Alternatively larger pumps could be utilized to provide the required redundancy.  Any 
amendment of the entry arrangements for the pumps would be difficult to implement 
since the suction piping is encased in the foundation of the caisson structure.  
 
A detailed study is recommended to identify upgrade options.  
 



Summary Report 

Greater Vancouver Regional District Summary - 86 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

Considering that build-out to secondary will not be carried out until 2030, the existing 
pump station and screens will be over 50 years old at that time. A case could be 
made that this system will have reached the end of its lifespan before 2030 and 
should be replaced.  

8.2.3 Grit Removal 

The existing aerated grit removal tanks do not perform well and as a result grit 
causes problems in the digesters and results in premature wear on the centrifuges.  
Considering that build-out to secondary will not be carried out until 2030, the existing 
grit removal system will be over 70 years old at that time.  A case could be made that 
this system will have reached the end of its lifespan by 2030 and should be replaced. 

8.2.4 Primary Clarifier 

A required capacity increase could be achieved by the demolition of end walls and 
the extension of several of the primary clarifier tanks.  The construction of side walls 
and end walls with launders, as well as the extension of the sludge and scum 
scraper mechanisms would be required. 

8.2.5 Disinfection and Dechlorination 

The existing chlorine contact tanks could remain in service until 2031.  Thereafter a 
UV disinfection system could be considered in order to minimize potential 
environmental risks associated with chlorination by-products.  

8.2.6 Sludge Thickening 

The existing tank is currently used for sludge storage and allows for the semi-batch 
operation of the anaerobic digester.  A second gravity thickener should be installed 
to provide redundancy and the capacity needed for increasing loads prior to 2031.  
 
Should partial secondary treatment be installed, it is proposed to thicken the waste 
activated sludge with DAF sludge thickeners. 

8.2.7 Digesters 

Digesters 1 and 2 should be demolished to make space for upgrading the plant 
headworks, or chemical dosing systems. 

8.2.8 Dewatering Systems 

The required capacity for the future, to at least 2046, can be achieved by installing 
an additional centrifuge in the space provided and increasing the operating times of 
the centrifuges. 

8.2.9 Odour Control 

The existing odour control facility on the sludge dewatering building will be retained.  
The need and design criteria for upgrading of odour control facilities on the plant 
should be investigated.  Significant odour control up grades may be required. 



Summary Report 

Greater Vancouver Regional District Summary - 87 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

8.2.10 Effluent Outfall and Diffusers 

The capacity of the existing system may be inadequate under certain combinations 
of high sewage flows and high tides.  A study is recommended to define the 
probability of failure. 

8.3 GEOTECHNICAL CONSIDERATIONS 

8.3.1 General 

A preliminary geotechnical assessment was carried out for the Lions Gate 
Wastewater Treatment Plant.  The assessment included a review of the subsoil 
conditions, foundations, seismic ability and potential rise in sea level.   
 
A preliminary assessment and recommendations regarding the proposed pipeline 
routing from the Lions Gate Wastewater Treatment Plant to the Iona Island 
Wastewater Treatment Plant are provided in Section 13. 
 
A brief summary of the assessment and recommendations are given below. 

8.3.2 Detailed Assessment 

Subsoils at the site consist of a maximum 1.8 m of fill comprising sand and gravel 
with pieces of wood, debris and organics; a 13 to 15 m thick layer of sand and gravel 
with some cobbles and boulders; a 25 to 35 m thick layer of silty sand with some 
gravel; a 20 to 40 m thick very dense glacial till overlying claystone bedrock. 
 
For the design 1:475 year return period earthquake motion, potential liquefiable 
zones at this location are expected to be scattered throughout the site, with some 
local zones of significant liquefaction.  Earthquake shaking together with subsoil 
liquefaction would likely cause ground settlement and movement towards Burrard 
Inlet.  Ground improvement to prevent lateral spreading is recommended together 
with foundation upgrades such as soil anchors, minipiles, and steel pipe piles. The 
cost of providing ground densification for lateral support is estimated at $1,680,000 
and the cost of soil anchors for the existing structures is estimated at $1,480,000. 
These amounts are included in the capital cost estimates for interim and build-out to 
secondary. 
 
Seismic design parameters and lateral earth pressure on basement walls are 
provided for soil-structure interaction analyses. 
 
The assessment results given are provided for planning purposes only.  Detailed 
design and analysis are needed for the final design.  The detailed analysis would 
require subsoil data, which would have to be obtained from site-specific drilling 
methods such as Cone Penetration Tests, Standard Penetration Tests and/or other 
equivalent methods.  The analysis would include liquefaction assessment, estimation 
of seismically induced ground deformation, foundation bearing capacity and 
settlement measurements. 

 



Summary Report 

Greater Vancouver Regional District Summary - 88 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

8.4 SEISMIC CONSIDERATIONS 

8.4.1 General 

This section provides an overview of seismic considerations of the structures at the 
Lion’s Gate Wastewater Treatment Plant.   
 
The assessment involved a review of the existing drawings of the structures and 
applying the current National Building Code of Canada to analyze the structures for a 
1 in 475 year return period design basis earthquake. 
 
Many of the existing structures were designed and built between 1960-1980 and are 
[...]
sizing are based on a 2046 design horizon. The location of an alternative site is 
assumed to be within 1 km of the existing plant. 
 
 
 
 



Summary Report 

Greater Vancouver Regional District Summary - 90 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

Forcemains 
 
An allowance has been made for the construction of two new forcemains, one to 
convey untreated wastewater from the existing LGWWTP pump station to a new 
WWTP on another site, and the other to convey treated wastewater from the 
proposed treatment plant to the existing outfall.   
 
Pump Stations 
 
The estimated 100 ML/d PWWF from LGWWTP to an alternate WWTP site is a 
fraction of the existing influent pump capacity.  No allowance has therefore been 
made for pump station improvements. 
 
The new effluent pump station would include pumps capable of pumping 420 ML/d at 
a TDH of 9 m.  Based on Stantec and D&K cost curves, the estimated construction 
cost is $2.8 million.  Allowing 45% for redundancy, engineering and contingencies, 
the estimated total cost is $4 million. 
 
Treatment Plant 
 
The new WWTP would be constructed on a site within one 1 km of the existing plant.  
The estimated land area is 6.9 Ha.  Preliminary cost estimates for the total project 
are detailed in Table 8.2. 
 
Construction cost estimates are based on D&K Cost Curves. Total Costs are 
estimated to be Construction Costs x 1.4 and are inclusive of additional items such 
as noise control, earthquake protection, odour control, architectural finishes, outfall, 
contingencies, engineering, financing and administration.  Estimates are based on an 
ENR Index of 6794 (November 2003). 
 

 TABLE 8.2 
 COST ESTIMATES – ALTERNATIVE SITE FOR NEW PLANT 

Description Flow 
(ML/d) 

Area 
(Ha) 

Construction 

 Cost $106 
Total Cost 

$106 

New WWTP 131 
(ADWF) 

6.9 109 153 

New Pump Station 420  
(PWWF) 

Included 3 4 

Forcemains - - 2 3 

Totals - 6.9 114 160 
 
 
 
 
 
 
 



Summary Report 

Greater Vancouver Regional District Summary - 91 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

8.6 ALTERNATIVE SITES FOR MULTIPLE PLANTS 

 
Introduction 
 
Real estate available for the future development of LGWWTP is limited.  An 
alternative approach could consider treatment at three dispersed sites, the existing 
LGWWTP and at two other plants.  The costs and benefits of this strategy are briefly 
reviewed in this section. 
 
Plant sizing is based on projected flows for the year 2046.  Basic descriptions of 
each plant are provided below. 
 
West Vancouver Waste Water Treatment Plant  
 
The design ADWF would be 26 ML/d. The plant would be located in the vicinity of 
Ambleside Park.   Treated wastewater would be discharged into Burrard Inlet 
through a new outfall. 
 
Lions Gate Waste Water Treatment Plant 
 
This plant would be located at the existing LGWWTP site and would use the existing 
outfall and infrastructure on the treatment plant site.  Secondary treatment would be 
designed for 66 ML/d ADWF. 
 
Lynn Pump Station Waste Water Treatment Plant 
 
This plant would be located in an industrial zone near the existing Lynn Pump Station 
and designed for 39 ML/d ADWF.  Discharge would be into Burrard Inlet upstream of 
the Lions Gate Bridge and may require biological nutrient removal.   
 
Credit for Existing Sewers 
 
As the wastewater would be distributed to three treatment plants, it would not be 
necessary to upgrade some North Shore trunk sewers that would have to be 
upgraded if all flows were directed to LGWWTP or to a single replacement site.  A 
credit of $5 million has been allowed for twinning the North Vancouver City Section 
trunk sewer.  For estimating purposes this has been assumed to be a 915 mm (36 
in.) diameter sewer with a length of 7.5 km. 
 
Construction cost estimates are based on D&K cost data. Total Costs are estimated 
to be Construction Costs x 1.4 and are inclusive of additional items such as noise 
control, earthquake protection, odour control, architectural finishes, outfall, 
contingencies, engineering, financing and administration (Table 8.3).  Estimates are 
based on an ENR Index of 6794 (November 2003). 
 
 
 
 
 
 



Summary Report 

Greater Vancouver Regional District Summary - 92 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

TABLE 8.3  
COST ESTIMATES – ALTERNATIVE SITES FOR MULTIPLE PLANTS 

Treatment Plant ADWF 
(ML/d) Area (Ha) 

Construction 

 Cost $106 

Total 
Cost      
$106 

West Vancouver inc. 
outfall 

26 1.8 38 53 

Lions Gate  

Deduction for existing 
infrastructure 

66 3.4 66* 

(27) 

   92* 

(38) 

Lynn P/S inc. outfall 39 2.9 56 78 

Totals 131 8.1 133 185 
*: Greenfield construction cost 

 
Excluding land cost, the total project cost of a single new 131 ML/d plant near the 
existing plant is estimated to be $160 million while the cost of three dispersed plants 
is $185 million. The premium on the capital cost for dispersed treatment would 
therefore be approximately 16%.   
 
O&M costs for dispersed treatment would be higher than for a single treatment plant. 
The cost of power and chemicals would be approximately equal.  However, 
additional manpower resources would be required, particularly as the Lynn P/S plant 
could be a BNR plant, which would require a higher level of control.  Monitoring costs 
for the three plants would be higher.  Annual plant maintenance costs would also be 
higher. 
 
Sludge Treatment 
 
Lynn Pump Station WWTP and West Vancouver WWTP would probably not include 
sludge digestion facilities, as use would be made of the digesters at the Lions Gate 
WWTP.  Sludge would be conveyed to the plant using existing sewers.  
 
Discussion of Treatment at Multiple Plants 
 
Given the existence of a trunk sewer system delivering to the LGWWTP site, the 
creation of a dispersed secondary treatment system has little advantage to offer.  
The following disadvantages have been identified: 
 
• Difficulty of acquiring land 
• Higher project cost 
• Higher operating and maintenance cost 
• More monitoring and administration 
• Increased social impact 
 



Summary Report 

Greater Vancouver Regional District Summary - 93 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

9.0 SELECTION OF PREFERRED TREATMENT – BUILD-OUT TO 
SECONDARY 

9.1 SUMMARY OF ALTERNATIVES CONSIDERED 
 
An extensive review of secondary treatment processes was undertaken in order to 
evaluate the most effective and affordable options for the IIWWTP and LGWWTP.  
A summary of the process considered is included in Section 4.1 and will not be 
repeated in this section.  

9.2 RESULTS OF FIRST LEVEL OF SCREENING 
An initial screening process was utilized to determine the most feasible options for 
the build-out to secondary process.  A complete description of the method is 
presented in Section 8 of Appendix 3.  A summary is included in Section 10.2 of this 
report.  The initial screening resulted in the following options being selected for the 
build-out to secondary process: 
 
• Option 1: Primary + 100% of 2 x ADWF TF/SC 
• Option 2: Primary + 100% of 2 x ADWF BAF 
• Option 3: 2 x ADWF HRAS + Primary 
• Option 4: CEP + 60% of 2 x ADWF TF/SC 
• Option 5: 100% of 2 x ADWF TF/SC in parallel with Primary 

9.3 SUMMARY OF OPTIONS THAT PASSED FIRST LEVEL OF SCREENING 
Typical design values were used to develop a comparison between the five options 
which passed the first level of screening.  This approach provided a consistent 
comparison level for each of the 5 options.  Schematic process flow diagrams, 
conceptual plant layouts, footprint requirements, sludge production, effluent quality 
projections, capital and O&M cost estimates, process flexibility and other factors 
were developed and evaluated.  The following is a brief summary of that 
assessment. 

9.3.1 Option 1 - Trickling Filter/Solids Contact (TF/SC) 

The primary treatment process will continue to treat 100% of the PWWF.  The TF/SC 
process will be designed to treat 2 x ADWF (262 ML/d) at 100% Maximum Month 
Load (MML) (19.5 t/d BOD and 18 t/d TSS) following primary treatment.  Final 
clarifiers will be used to remove TSS and biosolids generated from the TF/SC 
process.  In order to avoid the environmental risk associated with chlorinated organic 
compounds, it is assumed that secondary treated effluent will be disinfected using 
UV.  Flows greater than 2 times ADWF will bypass secondary treatment and be 
discharged directly to the chlorination system and the outfall. 
 
Primary sludge will be thickened in gravity thickeners. Secondary sludge will be 
thickened in DAF thickeners. The thickened sludge will be stabilized in digesters.  
Digested biosolids will be dewatered.  Sludge handling effluents will be recycled.   
 



Summary Report 

Greater Vancouver Regional District Summary - 94 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

The additional footprint required for this option is 10,400 m3.  100% of the available 
real estate will be utilized.  The estimated capital cost is $97 million. 
 

9.3.2 Option 2 - Biological Aerated Filter (BAF) 

 
Similar to Option 1 except that BAF will be used to provide secondary treatment.  
Flows and loads are as detailed for Option 1.  The BAF system does not require final 
clarifiers. 
 
The additional footprint required for this Option is 4,650 m2.  45% of the available 
real estate will be utilized.  The estimated capital cost is $93 million. 
 

9.3.3 Option 3 - High Rate Activated Sludge (HRAS) 

 
HRAS will be used in conjunction with primary treatment.  Following preliminary 
screenings, 2 x ADWF will pass through the grit removal facility.  This flow (262 
ML/d) will then pass to the HRAS process for treatment.  Flows greater than 2 x 
ADWF will receive primary treatment only.  Flows from the primary and secondary 
treatment systems will be handled as described for Option 1.  Arrangements for 
solids handling and sludge treatment effluent are as described for Option 1. 
 
The additional footprint required for this option is 14,120 m3.  About 135% of the 
available real estate would be required.  The estimated capital cost for this option 
was not developed as the plant will not fit on the site. 

9.3.4 Option 4 - Chemically Enhanced Primary (CEP) and 60% TF/SC 

CEP will be used to improve the efficiency of the primary system.  Following primary 
treatment 60% of 2 x ADWF (157 ML/d) and 60% MML after primary (13.5 t/d BOD 
and 7.2 t/d TSS) will be selected as the TF/SC design capacity.  Primary and 
chemical sludge will be thickened in gravity thickeners. Secondary sludge will be 
thickened in DAF thickeners.  Flows from the primary and secondary treatment 
systems will be handled as described for Option 1.  Arrangements for solids handling 
and sludge treatment effluent are as described for Option 1. 
 
The additional footprint required for this option is 8,400 m2.  81% of the available real 
estate will be utilized.  The estimated capital cost is $90 million. 

9.3.5 Option 5 - TF/FC in Parallel with Primary 

This option was developed when it was established that Option 3 (HRAS) would not 
fit on the site. 
 
TF/SC will be designed to treat 2 x ADWF (262 ML/d) of fine screened sewage and 
the associated MML (30 t/d BOD and 36 t/d TSS).  Final clarifiers will be used to 
remove TSS and biosolids.  In order to avoid the environmental risk associated with 
chlorination, it is assumed that secondary treated effluent will be disinfected using 
UV.  Flows greater than 2 x ADWF will, after primary treatment, be discharged 



Summary Report 

Greater Vancouver Regional District Summary - 95 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

directly to the chlorination system and the outfall.  Arrangements for solids handling 
and sludge treatment effluent are as for Option 1. 
 
The additional footprint required for this option is 9,100 m2.  87% of the available real 
estate will be utilized. The estimated capital cost is $108 million. 

9.4 RESULTS OF SECOND LEVEL OF SCREENING 
Details of the screening process are described in Section 10.4 of Appendix 3 and 
summarized in Section 4.4 of this report. 
 
The option selected for the build out to secondary treatment for the Lions Gate 
WWTP is: 
 

• Option 2: BAF 
 
Results of the screening process are summarized in the following Table 9.1. 
 

 TABLE 9.1 
 SUMMARY OF SECOND LEVEL OF SCREENING 

Option 1 Option 2 Option 3 Option 4  

TF/SC BAF CEP + 60% 
TF/SC 

Primary + 
TF/SC 

Cost + Tech 
@ 50% 83.5 2 89.1 1 78.0 4 83.2 3 

Environmental 
@ 50% 89.0 1 88.9 2 81.1 4 88.6 3 

Social @ 50% 81.3 2 90.1 1 75.2 4 80.6 3 

Rank 2 1 4 3 
 
In each case the points for all category weightings are summarized to give a total.  
The ranks shown are based on the total number of points. 

9.5 PREFERRED PROCESS OPTION FOR BUILD-OUT TO SECONDARY 

The selection of the final recommended process is addressed in detail in Section 10 
of Appendix 3 and Section 9 of Appendix 4.  The selected process is BAF based on 
the small footprint, which allows expansion beyond the required capacity forecast for 
2046.  None of the other options offer this advantage. 
 
The headworks of the plant have not been addressed in detail as part of this study.  
However it is assumed that since the existing headworks will have reached the end 
of its lifespan by the time the build-out to secondary is carried out in 2030 new 
headworks will likely be needed. The sum of $14 million has been included in capital 
cost estimates for new headworks. If following more detailed analysis, it is 
determined that complete new headworks are not necessary, this amount could be 
adjusted. 
 



Summary Report 

Greater Vancouver Regional District Summary - 96 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

9.6 GENERAL DESCRIPTION OF PROPOSED BAF PLANT 

A layout of the proposed plant is shown on the drawings provided under separate 
cover (Volume 5, Interim and Build-out to Secondary Stage, Preliminary Design 
Drawings). 
 
The existing PSTs will be retained without upgrading.  Following these, a flow of 
twice the average dry weather flow (ADWF) of 111 Ml/d  = 222 Ml/d is pumped into a 
BAF system.  Flows in excess of 2 x ADWF discharge from the PSTs to the chlorine 
contact tank and are then blended with the secondary effluent.  
 
The BAF system consists of 10 modules complete with necessary clean effluent 
backwash water storage tank, dirty backwash water storage tank, aeration blowers 
for process air, backwash pumps and air scour blowers. The design load on the BAF 
plant (MML) is 20.4 T/d BOD and 8.8 T/d of TSS. The BOD load limits the treatment 
capacity of the plant.  Back washing is triggered by the build-up of biomass in the 
filter resulting in increased head losses. The frequency with which back washing can 
be carried out determines the capacity.  
 
Backwash water from the BAF is treated in a dissolved air flotation system with the 
effluent discharged to the BAF influent stream (as an alternative, a thickening 
centrifuge system should be considered). 
 
Primary sludge from the PSTs is thickened in gravity thickeners. Additional thickener 
capacity is required. 
 
The sludge is treated in thermophilic anaerobic digesters and de-watered in the 
present centrifuge plant which will be upgraded. 
 
Effluent from the BAF can be treated by UV disinfection or by chlorination depending 
on which is preferred.  The PST effluent would be chlorinated and discharged to the 
chlorine contact tanks, which would be retained. 

9.7 SUMMARY OF ESTIMATED COST OF PROPOSED BAF PLANT 
The estimated capital cost of the proposed BAF plant is shown in Table 9.2. Detailed 
breakdowns of the cost estimates are included in Appendix B of Appendix 10.  All 
capital cost estimates are expressed in November 2003 dollars. 
 
The capital costs include the following: 
 
• Seismic upgrading of the existing site by providing ground improvement in a 

berm along the shore. 
• Soil anchors to reduce the probability of flotation of existing structures. 
• Engineering (16%) project management/quality control (4%), contingency (30%) 

and GST (0%). 
 
 
 
 
 



Summary Report 

Greater Vancouver Regional District Summary - 97 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

The following capital costs are excluded: 
 
• Upgrading of the inlet pump station 
• Upgrading of the inlet screens 
• Upgrading of grit removal facilities 

 

 TABLE 9.2 
 LGWWTP CAPITAL COST ESTIMATE FOR BUILD-OUT OPTION 

 
 
The estimated operating and maintenance cost (November 2003 dollars) for build-
out to secondary at 2046 flows is shown in Table 9.3.  The existing primary plant has 
a staff of 12. For the interim upgrade it is estimated that the staff would increase to 
14 persons for Option 1 and to 15 persons for Options 2A and 2B.  For the build-out 
to secondary it is estimated that the staff would increase to 16 persons.  
Maintenance costs are estimated at the existing cost plus a fixed 0.80% of the capital 
cost. 
 
The residual management costs are estimated based on a rate of $100/tonne for 
hauling, reuse (e.g. land application), and other fixed expenses, assuming that land 
application sites are available.   

YEAR BUILD-OUT
Option 2046

2 x ADWF BAF
CAPITAL COSTS

Site Improvements $4,466,127
Chemical Dosing $0
Primary Clarifiers $0
Bioreactor $23,649,647
Gravity Thickeners $663,351
DAF Thickeners $7,458,941
Digesters $8,885,222
Mechanical Dewatering $1,254,277
UV $2,220,000
Odour Control System $500,000
Site Works $3,667,800
Admin/Maint. Building $2,000,000
Control System $1,785,258
Electrical Substation (allow) $115,000
Existing Facility Upgrades $14,200,000

Sub - Total  $70,865,623
Division 1 Cost $1,659,987
Engineering $11,338,500
Project Management/QA/QC $2,834,625
Contingency $21,259,687

Total Capital Cost $107,959,000



Summary Report 

Greater Vancouver Regional District Summary - 98 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

TABLE 9.3 
LGWWTP ANNUAL OPERATING & MAINTENANCE COST ESTIMATE 

FOR BUILD-OUT OPTION 

 
 
The life cycle cost (LCC) of the build-out option is included in Table 9.4. The LCC are 
based on the following parameters: 
 

• Discount rate:     6% p.a. 
• Base date for costing:    November 2003 
• Evaluation period for build-out (O&M):  2031 to 2060 
• Construction period for build-out: 2028 to 2030 (1/3 of capital each 

year) 
• O&M cost basis:    Upgrade net O&M cost 

 
 
 

 TABLE 9.4 
 LGWWTP LIFE CYCLE COST FOR BUILD-OUT OPTION 

 

YEAR BUILD-OUT
2046

Option 2 x ADWF BAF
O&M COSTS

Labour $1,859,000
Chemical Costs $140,000
Biolite replenishment $50,000
Residuals Management $2,083,000
Energy $863,000
Repair/Maintenance $2,194,000
Administration and others $721,000
Land and building Lease $332,000

Total (O&M Costs)* $8,242,000

Total (O&M Costs)** $4,094,000

STAGE BUILD-OUT
YEAR 2031 2031 2031 2046
OPTION CEP ONLY 50% BAF (No CEP) CEP+50% BAF 2 x ADWF BAF

Discounted O&M Cost $13,095,343 $11,910,007 $18,773,623 $11,685,852

Discounted Capital Costs $12,437,680 $23,923,074 $27,318,373 $23,757,336

Total Discounted Capital and O & M 
Costs at present value $25,534,000 $35,834,000 $46,092,000 $35,444,000 

INTERIM



Summary Report 

Greater Vancouver Regional District Summary - 99 Stantec Consulting Ltd. 
Iona Island and Lions Gate WWTP  Dayton & Knight Ltd. 
  117-00018 / 415.1.1 

10.0 SELECTION OF PREFERRED TREATMENT OPTIONS – 
INTERIM TREATMENT 

10.1 SUMMARY OF ALTERNATIVES CONSIDERED 
 

A review of thirteen different treatment processes was conducted as part of the 
selection of the preferred options for the interim upgrade for the LGWWTP. The 